

## TEST REPORT

(Electronic version)



No:170397876

VERIFICATION WEBSITE: [www.gtt.net.cn](http://www.gtt.net.cn)

VERIFICATION CODE: QLRJ-5472-14

DATE:2017-12-09

APPLICANT: SHANGHAI SHUOTE NONWOVENS CO.,LTD  
NO.8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI  
CHINA

ONE(1)PIECE OF PADDING (FLEATHERMO®)

COLOR: WHITE

INGREDIENTS OF FIBRE: 100%POLYESTER

SIZE: FTM-HT

WEIGHT: 100g/m<sup>2</sup>

DATE RECEIVED/DATE TEST STARTED: 2017-12-04 15:45

CONCLUSION:

THERMAL RESISTANCE

NOTE: "M" -MEET CLIENT'S REQUIREMENT "F" -BELOW CLIENT'S REQUIREMENT  
"---" -NO COMMENT "N" -HALF GRADE LOW "L" -ONE GRADE LOW

REMARK:

IN THIS REPORT, THE SAMPLES ARE TESTED UNDER PRESCRIBED ENVIRONMENTAL CONDITIONS IN THE CORRESPONDING STANDARDS, UNLESS OTHERWISE NOTED.

COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.

THE EXPERIMENT WAS CARRIED OUT AT No.1-2, ZHUJIANG ROAD, CHAOTIAN INDUSTRIAL ZONE, SHILOU TOWN, PANYU DISTRICT, GUANGZHOU

AUTHORIZED SIGNATORY:

XiaoFang Xiong ENGINEER



# TEST REPORT

(Electronic version)

No:170397876

---

## THERMAL RESISTANCE

(GB/T 11048-2008, SWEATING HOT PLATE )

(GB/T 11048-2008 MOD ISO 11092:1993)

THERMAL RESISTANCE

0.344K · m<sup>2</sup> /W

CLO

2.22clo

---

——End of Report——

page 2 of 2

番禺实验室(总部):广州市番禺区石楼潮田工业区珠江路1-2号

海珠实验室:广州市海珠区滨江中路草芳围35号之二

上海工作站:上海市静安区北京西路1701号1607室

中大轻纺城工作站:广州市海珠区瑞康路389号长江轻纺城南区3层SC044号

白马服装城工作站:广州市越秀区站南路16号白马大厦负一层客户服务中心旁

电话:020-61994598/61994599 传真:020-66364200

电话:020-34402327 传真:020-34402337

电话:021-51572226 传真:021-51572225

电话:020-89637467 传真:020-89637467

电话:020-86663865 传真:020-86663865